MONTVERDE TOWN COUNCIL
SPECIAL MEETING/WORKSHOP AGENDA
OCTOBER 22, 2024, AT 6:30 P.M.
AT TOWN HALL —~ 17404 SIXTH STREET, MONTVERDE FL

The Montverde Staff and Council invite you to join the meeting in person or on your computer; you
can watch and listen to the meeting from home by clicking the link below,
https://southlake.tv/player/44150/44150

TOWN COUNCIL MEMBERS STAFF

Joe Wynkoop, Mayor Paul Larinoc, Town Manager

Jim Peacock, Vice Mayor Anita Geraci-Carver, Town Attorney
Jim Ley Counciimember Sean Parks, Town Planner

Allan Hartle, Councilmember Lisa Busto, Associate Planner

Carol Womack, Councilmember Sandra Johnson, Town Clerk

Mai Yang, Finance Director

DISCLAIMER
This bookiet has been prepared for the convenience of the Montverde Town Council In discussing matters
[...]
Review Contractor Submittals
Review/Approve Caontractor Invoices
Review/Approve Shop Drawings

Phase 0006. Fiscal Grant Administration
Progress Reporting
Disbursement Processing
Construction Compliance (Davis-Bacon, AlS, elc.)
SUBTOTAL
Contingency (20% of SUBTOTAL)

TOTAL

TOTAL PRICE

$203,700

$611,100

$746,900

$135,800

$679,000

$475,300

$2,851,800

$570,360

$3,422,160

Town of Montverde (P233076.XX) 14
Expanded Wastewater System Engineering Services

Woodard & Curran, Inc.
October 17, 2024



Woodard
&Curran

V. TERMS AND CONDITIONS

The Scope of Services will be completed in accordance with the terms of the Consultant Services
Agreement (Agreement) between Woodard & Curran, Inc. and the Town of Montverde
executed June 1, 2022.

VI. ASSUMPTIONS AND UNDERSTANDINGS

The following assumptions and understandings apply to the scope of work, schedule, and
budget described herein.

5

The design identified herein will be bid as three construction projects, one for the
wastewater treatment plant, one for the wastewater site construction, and one for the
collection and reclaimed water system piping and pump stations.

Additional survey, geotechnical, or hydrogeological investigations beyond what is
outlined in the scope herein (if required for the project), will be completed by the
Consultant on a sub-contractor + 10% fee basis, with Town authorization.

If available, the Town will provide the Consultant with other previously completed
studies, plans, surveys, environmental reports and other pertinent documents
associated with the project site.

Pilot Testing: Design, oversight, and Consulting services associated with pilot testing
of process equipment, instruments and related appurtenances are not included as
part of this scope.

Fire Protection Systems: This scope does not include detailed design of stamped fire
protection system drawings.

Land Acquisition/Easements: This scope does not include fees or engineering
associated with land purchase and easements (if applicable).

Town of Montverde (P233076.XX) 15 Woodard & Curran, Inc.
Expanded Wastewater System Engineering Services October 17, 2024



VIl. CLOSING

We greatly appreciate this opportunity to offer our consulting and engineering services to assist
the Town with this important project. If you accept this proposal and wish to proceed with the
Scope of Services, please sign in the space indicated below and return a copy for our files.
Please feel free to contact us if you have questions regarding this proposal or require any

WOOda rd further information.
& Curran Sincerely,

WOODARD & CURRAN, INC.

Scott Shannon, PE
Senior Vice President

cC

PN: P233076.07

Town of Montverde (P233076.XX) 16 Woodard & Curran, Inc.
Expanded Wastewater System Engineering Services October 17, 2024



IN WITNESS WHEREOF, the parties hereto have executed this Agreement by their duly
authorized agents as of the date indicated below.

Vill. AUTHORIZATION BY:

WOODARD & CURRAN, INC. TOWN OF MONTVERDE
Woodard
&Curran
Signature Date Signature Date
Name (printed) Name (printed)
Title Title
Town of Montverde (P233076.XX) 17 Woodard & Curran, Inc.

Expanded Wastewater System Engineering Services October 17, 2024






RESOLUTION NO. 2024-144

A RESOLUTION OF THE TOWN COUNCIL OF THE
TOWN OF MONTVERDE, FLORIDA, APPROVING AN
AWARD OF CONTRACT TO MACK INDUSTRIES, INC



RESOLUTION 2024-144

A RESOLUTION OF THE TOWN COUNCIL OF THE TOWN OF MONTVERDEL,
FLORIDA, APPROVING AN AWARD OF CONTRACT TO MACK INDUSTRIES, INC.
TO DESIGN AND CONSTRUCT A WASTEWATER TREATMENT PLANT ON THE
STETCHER PROPERTY IN AN AMOUNT NOT TO EXCEED $9 MILLON DOLLARS;
AUTHORIZING THE TOWN MANAGER TO FINALIZE THE TERMS OF
AGREEMENT BETWEEN OWNER AND DESIGN-BUILDER ON THE BASIS OF
STIPULATED SUM BETWEEN THE TOWN OF MONTVERDE AND MACK
INDUSTRIES, INC.; PROVIDING FOR FINAL LEGAL REVIEW; PROVIDING FOR
FINAL APPROVAL BY THE MAYOR; AUTHORIZING THE TOWN MANAGER TO
EXECUTE THE AGREEMENT CONTINGENT ON FDEP APPROVAL AND ISSUANCE
OF A SRF LOAN/GRANT AGREEMENT; PROVIDING FOR AN EFFECTIVE DATE.

WHEREAS, Sec. 166.021, Florida Statutes grants the broad exercise of home rule powers granted
by the Florida Constitution to municipalities and authorizes the exercise of powers for municipal
governmental, corporate, or proprietary purposes not expressly prohibited by law; and

WHEREAS, the Town of Montverde issued RFP 24-WWO002 for the purposes of selecting a
design-builder to design and construct a wastewater treatment plant on the Stecher property owned
by the Town of Montverde; and

WHEREAS, the Town desires to award a contract to Mack Industries, Inc; and

WHEREAS, FDEP approved funding for this project SRF 35133 SAHFI Award in the amount of
$19,823,318 however, the loan/grant agreement has not been issued at the time of this resolution,
and, it is necessary to provide assurance to the selected contractor of the Town’s intention to enter
a contract upon FDEP’s approval and issuance of a SRF loan/grant agreement to the Town; and

WHEREAS, the Town Council finds it beneficial to the Town of Montverde, its residents and
businesses to approve the task form of agreement, addendum, standard general conditions and

supplementary conditions; and

WHEREAS, the Town Council finds it necessary to authorize the town manager‘to further
negotiate terms, authorize the town attorney to provide final review of legalities of the terms, and
allow the town manager to finalize the agreement with final approval by the mayor; and

WHEREAS, has home rule authority to take any action in the furtherance of the interest of the
Town that is not in conflict with general law, and taking action authorized in this resolution is not

in conflict.

NOW THEREFORE, BE IT RESOLVED BY THE TOWN COUNCIL OF THE TOWN OF
MONTVERDE, LAKE COUNTY, FLORIDA, AS FOLLOWS:



Section 1. The form of Agreement between Owner and Design-Builder on the Basis of
Stipulated Sum, Addendum No.1 to the Agreement, the Standard General Conditions, and the
Supplementary Conditions between the Town of Montverde and Mack Industries, Inc., a copy of
which is attached hereto, is approved. The town manager is authorized to further negotiate the
ferms and finalize the Agreement, with final approval by the mayor, after review by the town

attorney.

Section 2. The Council authorizes the Town Manager to execute the Agreement contingent on
FDEP approval and issuance of a SRF loan/grant agreement,

Section 3. This resolution shall take effect immediately upon its adoption by the Town
Council of the Town of Montverde, Florida.

PASSED AND RESOLVED at a meeting of the Town Council of the Town of Montverde, Florida
this __ day of October, 2024.

Joe Wynkoop, Mayor

Attest:

Sandy Johnson, Town Clerk

Approved as to form and legality:

Anita Geraci-Carver, Town Attorney

First Reading
Council Member moved the passage and adoption of the above and foregoing
Resolution. Motion was seconded by Council Member and upon roll call on

the motion the vote was as follows:

YEA NAY

Allan Hartle, Councilmember
Jim Ley, Councilmember

Jim Peacock, Vice Mayor

Carol Womack, Counciimember
Joe Wynkoop, Mayor




AGREEMENT
BETWEEN OWNER AND DESIGN-BUILDER
ON THE BASIS OF A STIPULATED PRICE

THIS AGREEMENT is by and between the TOWN OF MONTVERDE, FLORIDA (“Owner”), a municipal
corporation whose principal location is 17404 Sixth Street, Montverde, Florida 34756, and MACK
INDUSTRIES INC. (“Design-Builder”), Federal Employer Identification Number 34-0934842 whose principal
location is 23902 County Road 561, Astatula, FL 34705.

PROJECT INFORMATION
Project: Montverde Design-Build Wastewater Treatment Plant, Project #2024-WW002,

Ownetr’s Consultant: WOODARD & CURRAN, INC. has been retained by Owner to serve as the Owner's
Advisor to prepare Conceptual Documents and to provide consultation services for this Project.

Engineer: Design-Builder has retained MACK INDUSTRIES, INC. (“Engineer”) for the performance of
professional engineering services under this Contract.

Authorized Representatives: Owner and Design-Builder each hereby designates a specific individual
authorized to act as representative with respect to the performance of responsibilities under this
Contract. Such an individual shall have authority to transmit instructions, receive formal notices, receive
information, and render decisions relative to this Contract on behalf of the respective party that the
individual represents.

1. Owner’s Authorized Representative: Paul Larino — Montverde Town Manager, Montverde Town
Hall, 17404 Sixth Street, Montverde, FL 34756; townmanager@mymontverde.com; 407-469-
2681.

2. Design-Builder's Authorized Representative: Kirk Roncone — S.E. Operations Manager, Mack
Industries, Inc., 23902 County Road 561, Astatula, FL 34705; kroncone@mackconcrete.com; 800-
482-6225, ext.6603.

Owner and Design-Builder further agree as follows:
ARTICLE 1 - THE WORK
1.01  General Description of Work

A. Design-Builder shall complete all Work as specified or indicated in the Contract. The Work is
generally described as the design and construction of the following: a package municipal
wastewater treatment plant sized for treating 170,000 gpd average daily flow (ADF),
consisting of at least two (2) treatment trains, and designed to produce an effluent equal to
or better than 20 mg/L BODs, 5 mg/L TSS, and 10 mg/L Nitrate-N. The package plant shall
include headworks screening, influent flow equalization, train flow splitter, anoxic and
aerobic biological treatment tanks, RAS/WAS system, settling clarifiers, tertiary filters,
aerobic digesters, chlorine contact tanks, and all associated pumps, blowers, instruments,
interconnecting piping, controls, cables, chemical feed, and chemical storage equipment to
construct a complete and fully functional wastewater treatment plant.



Project #2024-WW002 Design-Build Wastewater Treatment Plant
{ssued: October 2024 Town of Montverde, FL

ARTICLE 2 — CONTRACT TIMES
2,01  Time of the Essence

A.  All time limits for Design-Builder’s attainment of Milestones, if any, Substantial Completion,
and completion and readiness for final payment, as stated in the Contract, are of the essence

of the Contract.

2.02  Coniract Times: Days

A. Design-Builder will substantially complete the Work within 430 calendar days after Design-
Builder has received Approved or Approved As Noted 100% design drawings from Owner’s
Consultant.

B. Design-Builder will have the Work completed and ready for final payment, in accordance
with Paragraph 14.06 of the General Conditions, within 42 calendar days after substantially
completing the Work.

C. Design-Builder shall attain the following Milestone(s):
1.  Milestone 1 - 30% Design Submittal; 56 calendar days after the Effective Date

2.  Milestone 2 - 60% Design Submittal; 28 calendar days after Approved or Approved As
Noted 30% Design

3.  Milestone 3 — 90% Design Submittal; 21 calendar days after Approved or Approved As
Noted 60% Design

4,  Milestone 4 — 100% Design Submittal; 14 calendar days after Approved or Approved As
Noted 90% Design

5.  Milestone 5—Fabrication, Procurement, and Delivery; 210 calendar days after Approved
or Approved As Noted 100% Design

2.03  liguidated Damages

A.  Design-Builder and Owner recognize that time is of the essence as stated in Paragraph 2.01
above, and that Owner will suffer financial and other losses if the Work is not completed and
Milestones not achieved within the times specified in Paragraph 2.02 ahove, plus any
extensions thereof allowed in accordance with the Contract. The parties also recognize the
delays, expense, and difficulties involved in proving, in a lawsuit or arbitration proceeding,
the actual loss suffered by Owner if the Work is not completed on time. Accordingly, instead
of requiring any such proof, Owner and Design-Builder agree that as liquidated damages for
delay {but not as a penalty):

1. Substantial Completion: Design-Builder shall pay Owner $1,000.00 for each day that
expires after the time (as duly adjusted pursuant to the Contract) specified in Paragraph
2.02.A above for Substantial Completion until the Work is substantially complete.

2. Completion of Remaining Work: After Substantial Completion, if Design-Builder shall
neglect, refuse, or fail to complete the remaining Work within the Contract Times (as
duly adjusted pursuant to the Contract) for complietion and readiness for final payment,
Design-Builder shall pay Owner $750.00 for each day that expires after such time until
the Work is completed and ready for final payment.

EJCDC® D-520, Agreement Between Cwner and Design-Builder on the Basis of a Stipulated Price.

Copyright © 2016 National Society of Professional Engineers, American Council of Engineering Companies,

and American Society of Civil Engineers. All rights reserved.
Pape 2 of 8




Project #2024-WW002 Design-Build Wastewater Treatment Plant
Issued: October 2024 Town of Montverde, FL

3. Liguidated damages for failing to timely attain Substantial Completion, final completion,
and Milestones (if applicable) are not additive, and will not be imposed concurrently.
Liguidated damages for failing to attain Substantial Completion shall take precedence.

ARTICLE 3 — CONTRACT PRICE
3.01  Stipulated Sums

A.  Owner shall pay Design-Builder for completion of the Work in accordance with the Contract
Documents the amounts that follow, subject to adjustment under the Contract:

1. For all Work other than Unit Price Work, a lump sum of: §

3.02  Changes in Contract Price Based on Cost of the Work

A. If the price of Design Professional Services covered by a Change Order or an adjustment in
the Contract Price is determined on the basis of Cost of the Work, then for such Design
Professional Services {exclusive of reimbursable expenses, if any) the Engineer, Project
Design Professional, or other design entity performing the Design Professional Services
(regardless of tier} may invoice no maore than the direct labor cost of each employee
providing services multiplied by a factor of 10% , which covers labor costs, overhead, and
profit.

B. If the value of Wark covered by a Change Order or an adjustment in the Contract Price is
determined on the basis of Cost of the Work, and involves Work performed under
Construction Subcontracts or Design Agreements, the allowable mark-ups on lower tier
Invoices shall be limited as stated In Paragraph 11.05.D.2.c and d of the General Conditions.

ARTICLE 4 - PAYMENT PROCEDURES

4,010 Submittal and Processing of Payments

A. Design-Builder shall submit Applications for Payment in accordance with Article 14 of the
General Conditions. Owner will process Applications for Payment as provided in the General
Conditions.

4,02  Progress Payments; Retainage

A.  Owner shall make progress payments on account of the Contract Price on the basis of Design-
Builder's Applications for Payment as described in Article 14 of the Standard General
Conditions during performance of the Work as provided in Paragraph 4.02.A.1 below,
provided that such Applications for Payment have been submitted in a timely manner and
otherwise meet the requirements of the Contract. All such payments will be measured by
the Schedule of Values established as provided in the General Conditions (and in the case of
Unit Price Work based on the number of units completed).

1. Progress payments will be made in an amount equal to the percentage indicated below
hut, in each case, less the aggregate of payments previously made and less such
amounts as Owner may withhold, including but not limited to liquidated damages, in
accordance with the Contract.

a. 95 percent of Work completed {with the balance heing retainage); and

b. 95 percent of cost of materials and equipment not incorporated in the Work but
delivered, suitably stored, and accompanied by documentation satisfactory to

£1CDC® D-520, Agreament Between Owner and Design-Bullder on the Basis of a Stipulated Price.
Copyright © 2016 National Society of Professional Engineers, American Council of Engineering Companies,